Request for Qualifications

Construction Manager at Risk Services

RFQ 17-025A

Crest Avenue WWTF Expansion
City of Winter Garden, Florida

UJHITER
GARDE

Proposal Due Date: July 26, 2022 (2:00 pm EDT)

Owner Contact:

Jon Williams

City Manager

City of Winter Garden

300 W. Plant Street

Winter Garden, Florida 34787
Tel: 407.656.4111



TABLE OF CONTENTS

Page
PURPOSE ........coiiieiiinntiisniissnnisssenessstsessnssssssssssesesssssssssssssssesssssssssssssssssssssssssssssasssssssesssssssssssssssessssssssssssssssssnes 1
PROPOSER......ciiiiiiiiiiiiiiiiiiniiiiiniiinisesesssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 1
BACKGROUND .....coieeueiisniissnnisssnnesssessssnssssssssssesssssssssssssssssssssssssssssssssssssssesssssssssssssssssssssssssssssssessssssssssssssssssnes 1
PROJECT DESCRIPTION ... ciiitiiiiiiiiiiiesisesssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssns 3
SCOPE OF WORK ....ceiisuriisneiessnnisssnnssssnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssessssssssssssssssssssssssssssssssssssssssnssss 7
Task Order 1: Pre-ConstruCtion SEIVICES ....uiiiiiiiii ittt ettt e stee e s sbee e e s sbee e s e sbee e s ssbeeesenanes 7
Task Order 2: CoNStruction Phase SEIVICES .......ccvuiiiiieiiiiiiiieenite sttt ste e sttt esaeeesbeesaee s 8
ANTICIPATED PROJECT SCHEDULE .......c.ccccererercnnenesesesesssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssannss 9
RFQUSCHEDULE.........cccctistiinnnniinnniisnnisssnnssssnisssnsssssssssnssssssssssssssssssesssssssssssssssessnssssssssssssssssssesssssssnsssssasessnssssns 9
PROPOSAL REQUIREMENTS AND ORGANIZATION.....ccctttiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiimissssssssssssssssssnn 10
0] o a1 Iy oY T 2 V=T (U1 = o Y=Y oL £ RPN 10
Yot Y AT Y o I oY 2 T | AP 10
(00N gl V- 11
TaDIE OF CONTENTS .eeieveiiiie ettt et e sa b e e sttt e sabe e sabaesbaeesabeesbteesabeesabaeesabeesases 11
SECLION 1 = COVEE LETEEN oottt e s e e e e s s s snere e e e e e e e 11
Section 2 — Executive Summary: Understanding and Approach to Project ........ccccvveeeeeeiiicciiieeneeennn. 11
Section 3 — 0rganizatioNal Chart .............uuiiiiii i e e et e e e e e e rrre e e e e e e e e 11
Section 4 — Firm and Staff EXPeri@NCe .......vevi ittt e 11,12
Section 5 — Value Engineering, Design Support, Project Scheduling, and Project
(601 4970018 g 1To7=1 4o ] o HPU TSP PP PPPPTPTT 13
Section 6 — Understanding of GMP and Loan ReqUIr€mMENtS.........ccueeeeeuieeeeeiiiieeeeieeeeeeveee e veee e 13
Section 7 — FIrm AVailability........coociiii ittt re e e 13
SECtiON 8 — SAfELY RECOIU . .cci ettt e e e eee e e et e e e e s abe e e e e sntee e e enraeeeenrees 13
FAY o] 01T Lo [ o] F RS 14
SELECTION CRITERIA AND SCORING........ccoctitiissnminsnnissnnisssmsssnsisssssssssnssssssssnsssssssssssssssassssssssssassssasssssnsss 14-17
GENERAL TERMS AND CONDITIONS........ceuirmmirncsssisssssssssssssssssssssssssssssssssssessssessesssssssssssssesessssasses 17-22
APPENDIX A - CONTRACT/AGREEMENTS/REQUIRED FORMS .........cccocerrereereseecseecsenesaessasssassssessseessasssasssnne 23

Pageiii



City of Winter Garden
Request for Qualifications
Crest Avenue WWTF Expansion
Construction Management at Risk Services

PURPOSE

The City of Winter Garden, Florida, in conformance with the Consultants' Competitive Negotiations
Act (CCNA), Florida Statutes Section 287.055, et seq., and the policies and procedures of the City of
Winter Garden (City) is soliciting Statements of Qualifications (proposal) from qualified construction
management firms that are interested in providing construction services related to capacity
expansion and process improvements to the City's Crest Avenue Wastewater Treatment Facility
(WWTPF), located at 101 E. Crest Avenue.

PROPOSER

For the purpose of this Request for Qualifications (RFQ), the term "Proposer” is defined as the legal
entity submitting a proposal. Proposals will be evaluated in accordance with Section 287.055, Florida
Statutes.

Proposers intending to submit a bid as a joint venture with another company must provide docu-
mentation attesting to the formation of that joint venture with their submittal.

BACKGROUND

The City’s Crest Avenue WWTF is located at 101 E. Crest Avenue. The WWTF operates under Florida
Department of Environmental Protection (FDEP) Permit #FL0020109, issued on May 30, 2018. The
facility is a 4.75-million-gallon-per-day (mgd) annual average daily flow (AADF) design capacity
advanced domestic wastewater treatment facility. The plant processes include flow equalization,
influent screening, grit removal, biological nutrient removal (via a 5-stage Bardenpho process),
clarification, filtration for total suspended solids control, and disinfection by chlorination. Solids
processes include thickening, aerobic digestion, and dewatering by belt filter presses. Figure 1
depicts the existing facility.

In 2021, the City contracted with Atkins under RFQ #17-025 to provide engineering services for a
capacity expansion and treatment process upgrade to the WWTF that will meet the need for future
capacity while also ensuring that advanced wastewater treatment (AWT) standards are maintained.
The WWTF is site constrained; thus, the primary objective is to achieve the maximum permittable
capacity without expanding the facility beyond its current footprint.

With the WWTF nearing its capacity and an inflationary economy, the City has determined that it is
in their best interest to engage a Construction Manager at Risk (CMAR). The intent is to utilize the
CMAR project delivery method to provide value engineering services during design that will result in
schedule and cost savings. In addition, the CMAR ensures that the construction costs will be
transparent through the open-book guaranteed maximum price (GMP) process during construction.

Page 1



City of Winter Garden, Florida Request for Qualifications
Crest Avenue WWTF Expansion Construction Management at Risk Services

Crest Avenue

Figure 1. Existing Facility

Page 2



City of Winter Garden, Florida Request for Qualifications
Crest Avenue WWTF Expansion Construction Management at Risk Services

PROJECT DESCRIPTION

The City, in cooperation with Atkins (Engineer), considered several process alternatives to maximize
the treatment capacity of the facility and ultimately a 5-stage membrane bioreactor (MBR) was
selected and further analyzed in detail as the preferred alternative. The MBR process selection,
utilizing hollow-core fiber membranes, allows for repurposing of existing clarifier volumes within
the concrete process tanks, as well as demolition of both the in-service disk filters and the decom-
missioned traveling bridge filters. Process analysis and optimization efforts conducted at the pre-
liminary engineering phase demonstrate a future permit capacity target for the facility at 7.5 mgd
AADF with a 2.0-peak-day-flow multiplier, resulting in a hydraulic plant capacity of 15 mgd. Figure 2
presents the anticipated demolition plan. Figure 3 depicts the proposed site plan. The proposed
improvements to attain the permit capacity of 7.5 mgd AADF are as follows:

Influent pump station (IPS): The existing influent pump station will be rehabilitated, including
concrete restoration and protective measures. Pumps, piping, and valves for the station will be
upgraded to meet the proposed future-flow capacity, and the station will be modified to incorporate
an influent channel with two 6-millimeter (mm) mechanical bar screens on the east side of the
existing wet well to address current pump ragging issues. The terminal manhole shall be either
rehabilitated or replaced.

Pre-treatment facility (Headworks): A new elevated concrete structure will be constructed along
the northern end of the East Treatment Process Basins to incorporate 2-mm fine screening and a
stacked-tray grit removal, washing, and classification system to ensure protection of both equipment
and membrane modules downstream. The existing headworks will be demolished once the IPS
modifications are in place and the new headworks is online.

Flow equalization basins (EQ tanks) and pumping: The facility currently has a single 0.75-million-
gallon (MG), pre-stressed, open-top, concrete storage tank providing influent flow equalization. A
new 0.90 MG, cast-in-place concrete tank with two cells will be constructed in the area of the
decommissioned traveling bridge filters to provide additional flow equalization capacity. Both the
proposed tank and the existing tank will be covered with an inverted-truss, aluminum cover to
provide a closed environment to facilitate air removal for odor control. The existing and proposed
tanks will be interconnected, and a new pumping station will be constructed to return the side-
stream equalization volumes back to the fine screens during low-flow periods.

Odor control: A new biological odor control system with a carbon polishing unit will be installed to
service both the new headworks and the EQ tanks. The proposed odor control system will be
constructed west of the existing EQ tank.

Flow splitter structure: A new flow splitter structure will be constructed in the area south of the
existing headworks to provide uniform flow splitting and isolation capabilities for each of the
biological treatment trains. This concrete structure will use multiple chambers and slide gates to
accomplish the desired flow split capability.

Page 3



Request for Qualifications

City of Winter Garden, Florida
Construction Management at Risk Services

Crest Avenue WWTF Expansion

T
b

R

Tatatttet

{
B Ly T
i

T g
ir._ ]

EERE TR
L § womemanatenmanets

ey

T

N
L]
L

Figure 2, Anticipated Demolition Plan




City of Winter Garden, Florida Request for Qualifications
Crest Avenue WWTF Expansion Construction Management at Risk Services

= L

CREST AVE.

Figure 3, Proposed Site Plan

Page 5



City of Winter Garden, Florida Request for Qualifications
Crest Avenue WWTF Expansion Construction Management at Risk Services

MBR process trains: Each of the four existing biological process trains will be retrofitted in a phased
approach, allowing for a maintenance of plant operations strategy that keeps the facility operating
and meeting permit requirements while converting each train. The existing structures will be
modified by a combination of demolition and construction of new walls, baffles, and channels to
reconfigure the basins for the proposed 5-stage biological process trains to meet AWT effluent
quality. The existing sludge holding tanks in the middle of the current process regime will be
converted to biological process volume and the clarifier volumes on the end of each process train will
be restructured to provide the proposed membrane filtration configuration and sludge holding
capacity. MBR process support buildings will be built adjacent to the northern end of the process
structures to house pipe galleries, pumping, and air-scour blower equipment. Multiple pumping
stations will be constructed adjacent to the process tanks to support various flow recycles for the
biological process regime.

Chlorine contact tank and effluent pumps: The hydraulic capacity of the existing disinfection
facilities is adequate to achieve the proposed effluent hydraulic capacity and CT value (chlorine
concentration multiplied by contact time); therefore, no new basin is proposed. However, new
effluent pumps will be installed to meet the higher-rated plant flow consistent with the requirements
of the reclaimed distribution system improvements under development as part of the City's
reclaimed water master plan.

Chemical feed facility: A new, covered, chemical feed facility will be constructed on the footprint of
the existing headworks, including storage tanks and skid-mounted metering pumps for chlorine,
alum, and a carbon source.

Electrical, instrumentation & controls improvements: New electrical buildings with emergency
power generation capabilities are proposed for the east and west side of the site to provide Class 1
power reliability for the facility. As the treatment process for the facility will essentially be com-
pletely reconfigured at the end of the project, an all-new instrumentation and controls system is
proposed for the facility.

Site civil and yard piping: Various site civil and storm facility modifications will be required to
support access and maintenance of the proposed facility improvements, and numerous yard piping
modifications will be required to establish the new flow regime for the facility. Site security and
lighting will also be updated as part of this project.

Reject water management: A new reject water system will be required under this project.
Management of reject water will include a new 2 MG ground storage tank and re-pump facility. This
storage and re-pump facility will be located at the City's existing water treatment plant site at
1025 East Fullers Cross Road.

Filter demolition: Both the existing operational disk filters and decommissioned traveling bridge
filters will be demolished.

The improvements will need to be planned in such a way as to minimize impacts to the existing
operations. During construction, the plant is to remain operational with coordinated shutdowns of
major equipment kept to a minimum.

Planning level construction costs range from $38M to $50M.

Page 6



City of Winter Garden, Florida Request for Qualifications
Crest Avenue WWTF Expansion Construction Management at Risk Services

SCOPE OF WORK

CMAR services will be separated into two Task Orders— Pre-Construction Services and Construction
Phase Services. Additional Task Orders may be required for “early out” construction packages. The
City may choose, for sales tax recovery purposes, to purchase equipment that has been selected
through the CMAR’s bidding and contracting processes.

Task Order 1: Pre-Construction Services

Pre-Construction Services will begin with the review of the Preliminary Design Report (30% design)
and continue with the CMAR working with the City and their Engineer to develop construction
documents suitable for construction and appropriate for preparing a Guaranteed Maximum Price
(GMP) Construction Cost Proposal. CMAR will propose a GMP no later than the ninety percent (90%)
project design level. The City intends that the GMP Agreement be based upon an open-book approach.
Activities associated with Task Order 1 include but are not limited to the tasks listed below.

e Coordinate and facilitate an 8-hour partnering workshop to be held over a 2-day period with
one session held within two weeks of award and one held upon acceptance of the GMP. The
workshops shall be paid for by the Contractor and run by a third party experienced in team
building and alternative construction delivery. The partnering workshop shall include City
Staff, the engineering team, and the Contractor's Team.

e Participate in bi-weekly design team meetings and monthly Progress Meetings. Maintain a
rolling list of action items. During the monthly Progress Meetings with the City and Engineer,
provide updates on construction market pricing trends and updates on the anticipated
project construction costs and schedule.

e Review and provide value engineering alternatives on the draft Preliminary Design Report
(30% design).

e Independently verify Engineer’s preliminary cost estimate. Provide an updated project cost
to the City and Engineer.

e Coordinate with design engineers on equipment selection and facility layout during 60% and
90% design. Provide informal progressive value engineering of design documents to reduce
changes and errors in the construction documents and to gain efficiencies in project delivery.
Document design recommendations and associated design decisions. Provide review of the
submittal packages for each design phase.

e Solicit proposals from membrane system suppliers (MSS) to provide MBR equipment.
Coordinate with the City and Engineer on the components of the solicitation and the final